

# One50

## URBACO HIGH SECURITY BOLLARD CRASH TEST CERTIFICATE

### URBACO S.A.

Hereby certifies that one single bollard designed **One50** has been successfully crash tested by an independent laboratory (March 05 2010) under provision of ASTM F2656-07 M50 standard :

- 6800 kg vehicle, 90° centered, 80 km/h
- Test ref : **LIER URB/DEF-002/130A** dated July 6 2010

### RESULT :

The front part of truck was destroyed; the motor was pushed down the cargo bed.  
The truck was successfully stopped with 2,15m maximum penetration of cargo bed.

**One** single bollard is rated  
**ASTM F2656-07 M50 P2\***

Full crash test report is available on request.

Entraigues, 01 Septembre 2010

*Rénato Berto*  
General manager

\* Equivalent to DOS K12/L2 SD-STD-02.01